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RFBRAL:  BHRPT ORED WRAIRAF

Applicant:  KEAO XIELI (TIANJIN) FEED CO.,LTD

Mk REETHEIN X AL A 1L #E 38 5

Address: NO. 38 PANLONGSHAN ROAD, LIMINGZHUANG TOWN, JIZHOU
DISTRICT, TIANJIN

£ 45 B./Sample Information:

FEAR 4 PR Sample Name : I KRS EEL Corn cob bedding

CTI B 4445 CTI Sample No. . FFQ02574001

FEAREUE Sample Quantity : lkg

FEERRAS Sample Status : $82L[E fA Bagged solids

47 HI Product Date : 2024/2/2

#5 Lot No. : 24029811

ZE P77 Manufacturer : BREPR) (R WRHA R AR KEAO XIELI
(TTIANJIN) FEED CO.,.LTD

EFE i e Manufacturer Address  OREETTENM X ALBA FEEA e LB 38 5 NO. 38

PANLONGSHAN ROAD, LIMINGZHUANG
TOWN, JIZHOU DISTRICT, TIANJIN
FEMIEI H ] Sample Received Date = 2024/02/04

FEGGASIN H 1] Sample Tested Date : 2024/02/04~2024/02/21
KRR A - MWL, ERE, SUKE, ok#E

Test Item(s): Appearance, Dustiness, Moisture, Water absorption rate
RMEER HZ T

Test Result(s):  Please refer to the following page(s)
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KRR
Test Result(s):
Frs For I H B (SRIEEES K 5 ik
No. Test Item Unit Test Result Test Method
BEIEAR—2, KA
5, mEEKEEANETE
. AR " The packing material has DB11/T 1126-2014
Appearance the same shape, uniform 6.1
size, and no deformation
after autoclaving
e DBI11/T 1126-2014
A E
2 , % <0.10 bt C
Dustiness :
Appendix C
o DBI11/T 1126-2014
TKE
3 : % 9.5 Btk A
Moisture .
Appendix A
DB11/T 1126-2014
WK #
4 , % 152 i B
Water absorption rate .
Appendix B
D NS
Blank
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Feik:

1. AR (RS A2240068760101001E) HEAT&0, F&# 5

Wi, BRANFENT: SKEHEME. BAREE R HEFEREFE.

Note(s): 1.

This report modifies and replaces the original report (Report NO.

A2240068760101001E) with the following modifications : Moisture was measured
again. The original report shall become invalid from the date of this report issued.
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75 B Statement:

1 & AN RN L & LR S s, BAIRD, DU B E RN e 2L ke 4
ol & FH Z 3 A4 TR

This report is considered invalidated in one or more of the following conditions: no approval signature;
no testing seal of CTI; no cross-page seal; altered; a copy without the red testing seal of CTIL.

2. R nmfE, AFHED Z AR

Without written approval of CTI, this report shall not be reproduced partly.

3. FEAREE B S, AR AR IS SR OO SARE 1155

The sample Information is provided by the customer,and the results shown in this test report refer only to
the sample(s) tested.

4. ANSHE B A 5 RAEAT AN S E A

Unauthorized use of the test results for improper publicity is impermissible.

5. GRS ZS A S 1 TR 2 HE 7 A TAE B A AR SR H 7 U, @A T2 8.
Objection to the test results should be raised within 7 working days from the date of receiving the report ,
otherwise it will not be accepted.

6. FHEHR A U 4D, OB B E 7 S https://mycti.cti-cert.com i \NHR 2 g 5 FIR B TUR
WERD, BUmTErifdikds B O Wi gEm, TEECRIBAE: fdd.checkreport@cti-cert.com.

Scan the QR code on the first page of the report, or input the report number and verification code on this
official website: https://mycti.cti-cert.com, to verify the authenticity of the report. For any question,
please contact by e-mail: fdd.checkreport@cti-cert.com.

7. AR A AR AR RN T H R BRSSO E, AR, 25 b NSRS Al
It A 55 H I o

All/part of the test items in this report are not in the scope of qualification confirmation accreditation, and
should be only used for scientific research, teaching, internal quality control and product development of
enterprise.
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***End of report ***

T B T AR AS: 4 AT R 2 7]
Centre Testing International (Qingdao) Co., Ltd. IR H &l & #H X FELE 39 5 1 547 1 )2 001-002
=, 158142, 358452
Room 001-002, B1/F., Building 1, 1-4/F., Building 1, 4-5/F., Building 3, No.39, Fengmao Road, Gaoxin District,
Qingdao, Shandong, China

E-mail:info@cti-cert.com  Complaint call:0755




		2024-02-21T13:51:28+0800




